

Bologna, 02/03/2016

Messrs

COTTO D'ESTE
Via Emilia Romagna, 31
41049 SASSUOLO (MO)

TEST LABORATORY

TEST REPORT No. 2863/16

concerning ceramic tiles according to EN 14411 : 2012

Requested by:	BLUSTYLE CERAMICA S.S. 467 nr. 121 42013 S. Antonino di Casalgrande (RE) Italy
On (date):	29/02/16
For the sample marked:	"Unglazed ceramic tiles - Serie SECRET STONE GRIP – 60x60".

The results reported relate only to the samples tested.

No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.

Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.



CENTRO CERAMICO

Test Report No. 2863/16

Date 02/03/2016

Page 2 of 3

Description of the sample:	Ceramic tiles 60 x 60 x 1.4 cm, marked "Unglazed ceramic tiles - Serie SECRET STONE GRIP – 60x60".
Manufacturer:	-----
Sampling details	
- Where:	-----
- Date:	-----
- By whom:	CUSTOMER
- How (methods):	-----
Date of receipt in laboratory:	01/03/16

TESTS PERFORMED:

			Date of starting	Date of ending
<input checked="" type="checkbox"/>	AS/NZS 4586:2013	Slip Resistance classification of new pedestrian surface material	02/03/16	02/03/16



AS/NZS 4586:2013 - Slip Resistance classification of new pedestrian surface material

Appendix A: Wet pendulum test method

PROCEDURE:

- Surface condition: wet (water)
- Surface characteristics: rough
- Test specimen: not fixed
- Temperature: (22 ± 1) °C
- Type of rubber: 4S (hardness IRHD 96 ± 2)

RESULTS:

TEST SPECIMENS	MEAN VALUE (BPN)
1	36
2	35
3	35
4	35
5	36

Mean value of the 5 samples (BPN): **37**

CLASS: **P3**

CLASSIFICATION - AS/NZS 4586:2013

CLASS	BPN Mean value	
	Four S rubber	TRL rubber
P5	> 54	> 44
P4	45 - 54	40 - 44
P3	35 - 44	35 - 39
P2	25 - 34	20 - 34
P1	12 - 24	< 20
P0	< 12	---

Pietro Bruzzi
Technical verification

Prof. Maria Chiara Bignozzi
Director

